
5905422902

Hydraulic Log Splitter 
Compact 15t scheppach

Main products Spare part list

152648 - 0131 - Compact 15t - - 5905422902

Spare Description additional Item Abb. Construction Status
A *5905421001 Revolving log support 1

A *5905419002 Lock lever cpl. 2-7

A *5905421002 Left guard cpl. 3,4,17-20,22,25-37

A *5905421003 Right guard cpl. 3,4,17-27,32,33

A *05001204 SELFLOCKING HEXAGON NUT M10 6 BIW VZ M10 selbstsichernd 4

A *3905304033 lever cpl. part 9+10 5,6

A *01093405 nut M8, blank, DIN934 - 8 8

A *02093142 hexagon bolt M8x70 8.8 931 VZ 9

A *02093158 Hexagon bolt M12x40 10

A *5905419003 Screw set for log support 10-12,14,136

A *02098507 Sechskantmutter selbstsichernd M12 12
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Spare Description additional Item Abb. Construction Status
A *02093146 Hexoganon Bolt M10x40 8.8 931 VZ 13

A *5905421004 Square plug 15

A *5905421005 Wood support guard 16

A *3905402030 handle part 19 20

A *5905421006 Handle retainer 22

A *02093346 hexagon bolt M6x16 8.8 933 VZ 23

A *01093364 hexagon bolt M8x16 25

A *5905421007 Clamp claw 26

A *5911225013 Self-Locking Hexagon Nut with Flange M8 27

A *02098505 nut M8, verzinkt, DIN985 30

A *02098504 selflocking nut M6 galvanized DIN985 32

A *02012504 washer A6 33

A *5905421008 Wedge pipe weldment 42

A *3905301042 cap lv 90-part 39 45

A *3905402046 rubber handle part 35 46

A *5905421009 Pull rod 51

A *5905421010 Shaft CCS 55

A *5905421011 Chain cpl. 58,59

A *5905421012 Bottom plastic insert 60

A *3905301039 pin for hydraulic cylinder Ø22 61

A *5905422003 hydraulic cylinder Anschluss: M22x1,5 62

A *5905421013 Upper plastic insert (1 Set = 4 Pcs) 63,66,67

A *5905421014 Upper plastic insert 64

A *5905419009 Pipe cap 68

A *01093371 Sechskantschraube M8x50 69
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Spare Description additional Item Abb. Construction Status
A *02902108 washer A8Ø23/8x2 70

A *5905419010 Wood catch pipe 71

A *5905422100 Engine 3.30kW 400V50Hz 72

A *5905419019 switch w. cable HCK3T - 400V 400V/50HZ H07RN-F 5x1,0 mm / 
580mm Kabel

74

A *02098502 Hexagon nut, self-locking M4 DIN985 - 6 galvanized 75

A *02093383 hexagon bolt M10x20 79

A *5905421017 Lever 86,87

A *16040468 oil plug 92

A *5905419012 Differential hose for 400V 93

A *3905314064 gear pump 400V CBQ-FT4.0F 98

A *02012707 spring washer Ø8,1 / Ø14,8 x 4,6 From A8, 
verzinkt, DIN127

99

A *02093145 Hexagonal screw M8x90 100

A *5905306003 oil resisting hose part 39 101

A *5905306002 square nozzle H part 36 103

A *5905421018 Oil resisting hose Ø16 104

A *5905306004 square nozzle A4 part 39 105

A *5905303064 control device Gewinde Ø15mm / Ø18,5mm 106

A *5905421019 Hydraulic hose 107,113

A *5905402053 oil filter 108

A *3905402095 oil dip stick with sealing 109,112

A *5905419014 Engine support 110

A *02093135 hexagon bolt M8x35 114

A *5905421020 Above trail oil hose 115

A *16040688 oil plug Ø20x38 116

A *16040386 protection cap for axle für Ø 25 117
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A *16040826 wheel cpl. incl. mounting parts inkl. Befestigungsmaterial 118

A *02093383 hexagon bolt M10x20 119

A *02012708 spring washer A10 120

A *02144006 washer A10 Ø20/Ø10x2,4, verzinkt, 
DIN1440

121

A *5905419018 Support foot 122

A *16040579 wheel axle 126

A *01093344 hexagonal screw M6x10 128

A *5905421021 Wheel stand cpl. 132-135,12,121

A *02093159 hexagon bolt M12x30 136

A *5905421022 Wheel shaft sleve 137

!!! Do you know: From now on you can view spare parts lists in our spare parts shop and order spare parts 
and accessories directly. More information can be found here: https://www.scheppach.com/Shop.aspx


